Porsche Classic ORIGINALE 01

201601P77 Fuel pump 924 S (1986–1988) Part no. 94460810204 Rear muffler (1976–1985) Part no. 477253125S Clamp (1976–1985) Part no. 477253325A Hexagon nut M10 (1976–1985) Part no. N 10155210* Transmission Washer 10.5 (1976–1988) Part no. 90002500804* Spring washer B8 (1976–1988) Part no. 90002701503* Spring washer B10 (1976–1988) Part no. 90002701603* Cylindrical-head screw M12×80 (1986–1988) Part no. 90006726802 Adjusting ring (1976–1985) Part no. 91533226512 Repair kit for clutch slave cylinder (1979–1985) and 924 S (1986–1988) Part no. 92811690100 Release bearing (1979–1988) Part no. 93111608204 Spacer bush (1986–1988) Part no. 94411663111 Release bearing (1976–1985) Part no. 113141165C Hexagon-head screw M10×75 (1976–1985) Part no. N 0104736 Hexagon nut M10 (1976–1985) Part no. N 10155210* Front axle, steering Spring washer B8 (1976–1979) Part no. 90002701503* Nut M 14×1.5 (1979–1988) Part no. 90007800503 Ball joint, 17 mm (1976–1988) Part no. 171407365G Grease for grease gun (1976–1988) Part no. PCG04311000* Rear axle Clamp (1976–1988) Part no. 113411333 Drive shaft (1976–1985) Part no. 477501103 Cotter pin 5×45 (1976–1985) Part no. 90002102502 Washer 10.5 (1976–1988) Part no. 90002500804* Spring washer B8 (1986–1988) Part no. 90002701503* Wheel bearing (1986–1988) 924 S Part no. 99905302001 Wheels, brakes Wheel brake cylinder repair set 19.05 (1976–1985) Part no. 477698051 Spring washer B10 (1976–1985) Part no. 90002701603* Tyre pressure gauge with leather pouch (1976–1988) Part no. 91172220200* Brake pad repair set (1976–1988) Part no. 92835295102 Floating frame, left (1986–1988) Part no. 94435142900 Floating frame, right (1986–1988) Part no. 94435143000 Brake pad repair set (1976–1988) Part no. 94435195103* Parking brake cable (1986–1988) Part no. 95142407202 Wheel nut in aluminium (1979–1988) Part no. 99918200336 Brake disc for front axle (1979–1988) Part no. 477405083D Decorated hub cap in Platinum Metallic (1980–1988) Part no. 477601051G* Check valve (1982–1985) Part no. 477611933A Rear axle brake pad repair set –Energit– (1976–1985) Part no. 477698076A Ball seat nut A14×1.5 (1976–1988) Part no. N 0201121* Hand lever / pedal assembly Gear selector gate cover strips for automatic transmission (1976–1985) and 924 S (1986–1988) Part no. 477713277 Washer 10.5 (1976–1988) Part no. 90002500804* Spring washer B8 (1976–1988) Part no. 90002701503* Clutch cable (1976–1985) Part no. 477721333B Accelerator pedal (1976–1988) Part no. 827723511B Hexagon nut M10 (1976–1988) Part no. N 10155210* Bodyshell Rear ram protection strip (1976–1988) Part no. 477807319 Washer 10.5 (1976–1988) Part no. 90002500804* Spring washer B8 (1976–1988) Part no. 90002701503* Spring washer B10 (1976–1988) Part no. 90002701603* Original Porsche Crest for the Porsche 911, 924, 944, 928, 968, 959 and 964 (1976–1988) Part no. 90155921026* Trim, left (1976–1988) Part no. 91152135902 Trim, right (1976–1988) Part no. 91152136002 Mirror housing, left (1980–1985) and 924 S (1986–1988) Part no. 91173104303* Mirror housing, right (1980–1985) and 924 S (1986–1988) Part no. 91173104403* Hexagon nut M10 (1976–1985) Part no. N 10155210* Electrical equipment Blade receptacle with latching tongue (1976–1988) Part no. 111971959 Pressure control valve (1978–1979) Part no. 113955187* Washer 10.5 (1976–1988) Part no. 90002500804* Spring washer B8 (1976–1988) Part no. 90002701503* Spring washer B10 (1976–1988) Part no. 90002701603* Electric fan (1986–1988) Part no. 94462402103* Auxiliary headlight, left (1976–1988) Part no. 94463140700 Auxiliary headlight, right (1976–1988) Part no. 94463140800 Spark plug WR 7 DC (1986–1988) Part no. 99917015690 Spark plug WR 6 DS (1976–1979) Part no. 99917017590 Sleeve (1976–1985) Part no. 059903127A Light switch (1979–1988) Part no. 477941531F* Headlight cap (1976–1988) Part no. 477941659A Hexagon nut M10 (1976–1988) Part no. N 10155210* Accessories / miscellaneous Tool bag (1976–1988) Part no. 94472102705 928 1978–1995 Examples produced 61,056 Part numbers available 8,500 Engine Washer 10.5 (1978–1995) Part no. 90002500804* Spring washer B8 (1978–1995) Part no. 90002701503* Spring washer (1978–1995) Part no. 90002800801 Hexagon-head screw M10×45 (1981–1982) Part no. 90007437201* Maintenance set (1992–1995; M28.49/50) Part no. 92810093110*

RkJQdWJsaXNoZXIy Mzk3MjY=